
Hematopoietic
and 
Lymphoid Neoplasm
Project

Presenter
Presentation Notes
Thank you for joining us for this informative presentation on the Hematopoietic and Lymphoid Neoplasm Project. SLIDE TRANSITION



Primary Site and Histology Rules
Steven Peace, BS, CTR

Westat

October 2009

Presenter
Presentation Notes
This is the second of our presentations on the Primary Site and Histology Rules. My name is Steven Peace and I am happy to be here to help the NCI SEER Program and the Hematopoietic Committee share this important information and to help you as registrars understand how to use the new Primary Site and Histology Coding  Rules.  



PH Rules

• Rules apply to

•Problematic sites

•Problematic histologies

•Terms 
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Presenter
Presentation Notes
I would like to remind you that the PH Rules have been developed to address specific issues related to abstracting and coding hematopoietic and lymphoid neoplasms including problems with coding primary site, problems with identifying the most appropriate histology term and coding the most appropriate histology code, and we have paid special attention to problem terms and codes that have in the past and perhaps even still may cause confusion or lead to incorrect or at least inconsistent histology coding for some of these neoplasms.



Note 1

Use the Primary Site and Histology Rules 
before using the Hematopoietic DB 
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Presenter
Presentation Notes
We are beginning this presentation somewhere in the middle of the PH Coding Rules, at PH Rule 14, actually.However, I want to bring important information about the PH Rules format as well as a reminder of important information found at the beginning of the PH Rules to your attention - before we jump into the middle of the rules.Note 1 which appears at the beginning of the PH Rules – is inserted here to remind you that these global notes apply to all of the PH Rules –this note expresses the importance of using the rules in the Manual BEFORE using the Hematopoietic Database. If you do not use the Manual Rules first, there will be inevitable errors.Throughout these presentations we have stressed the importance of using these two reference tools together. Neither the Hematopoietic and Lymphoid Neoplasms Case Reportability and Coding Manual nor the Hematopoietic DB are intended to be stand-alone references.



Note 2

The Primary Site and Histology Coding 
Rules are divided into nine Modules.  
Each Module covers a group of related
hematopoietic or lymphoid neoplasms.  
However, a specific histology may be 
covered in more than one Module. 
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Presentation Notes
Note 2 is included to remind you of the format of the PH Rules.There are a total of 41 Primary Site and Histology Coding Rules that are separated into nine Modules. Each of the nine Modules contains Rules about related or similar neoplasms. We have already introduced the PH Rules – but just as a reminder - the PH rules are presented in 9 modules. The 9 modules address lager groups of neoplasms and are fairly apparent– and that these are loosely based on the WHO Classification Groups.Please be aware that a specific histology may be included in more than one Module. These Modules are not there in error, they are there on purpose. For example, there are multiple Modules that apply to lymphomas. You may find a specific lymphoma histology in Module 3: Lymphoma/Leukemia and again in Module 7: Primary Site Rules for Lymphomas Only. Make sure you pay attention to the Module you are in because it may be necessary for you to look at more than one Module. 



Note 3

The Modules are not hierarchical, but the 
Rules within each Module are in hierarchical
order.  Apply the Rules within each Module in 
order.  Stop at the first Rule that applies
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Presentation Notes
Note 3 reminds you that the Modules are not hierarchical, but the Rules within each Module are in hierarchical order.  Apply the Rules within each Module in order.  Stop at the first Rule that applies.



Note 4

Apply the Rules in Module 1 first.  Then go to 
the first Module that applies to the case you 
are abstracting. If the situation in your case is 
not covered in that Module continue on as
directed after the last Rule in that Module. 
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And Note 4 is included to help you navigate the rules with a reminder to Apply the rules in Module 1 first.  Then you go to the first Module that applies to the case you are abstracting. So, first you get oriented, then you go to the Module that most closely fits the case you are abstracting. If the situation in your case is not covered in that Module continue on as directed after the last Rule in that Module. There are some Endnotes that will help you navigate to the next step at the end of the Module. 



Module 5: Myeloid Neoplasms

Histology:  9861/3, 9930/3

Rules:  PH14-PH15
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Presentation Notes
You have already been introduced to Modules 1-4 in the previous PH Rules presentation. This presentation will help you understand how to use the Rules in Modules 5 and 6 which start with Rule PH 14 and go up to Rule PH 24. Rules in this presentation are displayed in this reddish-brown colored font.  I did this on purpose because there is lots of text in these slides and it is easy to get confused between the Rules, the Notes and the Examples. Anytime you encounter a Rule in this presentation it will be in this reddish-brown color. I hope this helps a little. We are going to start with Module 5 which includes just two Rules specific to myeloid neoplasms with histology 9861/3 and 9930/3 – only .   Other myeloid neoplasms are not included in these two Rules.  



Module 5:  Rule PH14

Code the primary site bone marrow (C421)
and code the histology 9861/3 when the 
diagnosis is myeloid neoplasm or acute 
myeloid leukemia, NOS AND the involvement 
is limited to bone marrow.
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Presentation Notes
Note the reddish-brown coloring? Here is the Rule--PH 14. Code the primary site bone marrow (C421) and code the histology 9861/3 when the diagnosis is myeloid neoplasm or acute myeloid leukemia, NOS AND the involvement is limited to bone marrow. So think about this Rule for a minute: you are coding primary site based on a diagnosis of an acute myeloid leukemia or a myeloid neoplasm Not Otherwise Specified and the involvement is limited to bone marrow. Code the primary site to bone marrow (C421) in this situation.



Module 5:  Rule PH14

Note: Do not change primary site code 
because the spleen is involved with infiltrate. 
The infiltrate refers to deposits of leukemia in 
the spleen as a result of the spleen filtering 
the blood.
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Presentation Notes
There is a Note for Rule PH 14 that tells you not to change the primary site code if the spleen is involved with infiltrate. The infiltrate refers to deposits of leukemia in the spleen as a result of the spleen filtering the blood. The spleen is doing what it is supposed to be doing; it’s filling up with dead or dying blood cells. It is not where the neoplasm originates – therefore it is not the primary site.  Don’t let splenic involvement lead you to miscode the primary site.



Module 5:  Rule PH15

Code the primary site to the site of origin
(lymph node region(s), tissue, or organ) and 
the code the histology to myeloid sarcoma
(9930/3) when the diagnosis is myeloid 
neoplasm or myeloid sarcoma AND the 
neoplasm originates in a site other than bone 
marrow.
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Presentation Notes
Here is our color change again; we have a new Rule.  Rule PH 15: Code the primary site to the site of origin (lymph node region(s), tissue, or organ) and code the histology to myeloid sarcoma (9930/3) when the diagnosis is myeloid neoplasm or myeloid sarcoma AND the neoplasm originates in a site other than bone marrow. So here we have an extramedullary myeloid neoplasm – sometimes called a chloroma.  These tumors are myeloid neoplasms that presents with solid tumor originating outside of the bone marrow.   Myeloid sarcoma is a rare condition  and the extramedullary myeloid tumor may occur in lymph node or nodes – but more often occurs in skin, gums, small intestine, or even in the uterus or ovaries.  The most common sites are included in Note 1.And, what you are trying to do in coding the site of origin is identify the myeloid sarcoma originates outside the bone marrow. 



Module 5:  Rule PH15

Note 1: Most common sites are skin, lymph 
node(s), GI tract, bone, soft tissue, and testis. 
This neoplasm, however, can occur in almost 
every site of the body other than bone.  
Myeloid sarcoma does not originate in bone 
marrow. 

Note 2: See Appendix C for help in identifying 
lymph node names, chains, and codes.
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Note 1: The most common sites are skin, lymph node(s), GI tract, bone, soft tissue, and testis. This neoplasm, however, can occur in almost every site of the body other than bone.  Myeloid sarcoma does not originate in bone marrow. Appendix C is referenced in Note 2 here. You have been introduced to Appendix C already.  Appendix C has a table of terms for help in identifying lymph node names, chains, and codes.



Appendix C 
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Lymph Node/Lymph Node Chain ICD-O-3
Code

ICD-O-3 Lymph Node 
Region(s)

AJCC Lymph Node Region(s)

Abdominal C772 Intra-abdominal Pelvic, right and left*

Anorectal C772 Intra-abdominal Pelvic, right and left*

Anterior axillary C773 Axilla or arm Axillary, right and left*

Anterior cecal C772 Intra-abdominal Para-aortic

Anterior deep cervical C770 Head, face and neck Cervical, right and left*

Anterior jugular C770 Head, face and neck Cervical, right and left*

Aortic NOS; ascending aortic lateral aortic; 
lumbar aortic; para-aortic; peri-aortic

C772 Intra-abdominal Para-aortic

Aortico-pulmonary window (subaortic) C772 Intra-abdominal Para-aortic

Appendiceal C775 Pelvic Pelvic, right and left*

Table C1: Lymph Node/Lymph Node Chain Reference Table

Presenter
Presentation Notes
This shows you the alphabetical listing in Appendix C showing how the Lymph Node or Lymph Node Chain is coded in ICD-O-3 and the AJCC term. I am not going to go over Appendix C - but I wanted to give you a visual reference. 



Module 5:  Endnotes

• For Rules on coding primary site for 
lymphomas go to Modules 1 and 7.

• When this Module does not apply to the case 
being abstracted, go to Module 8.
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Presentation Notes
And here are the Module 5 End Notes.They instruct you that: “For Rules on coding primary site for lymphomas go to Modules 1 and 7.” So if you did not get your answer here, go to Modules 1 and 7 in that order. “When this Module does not apply to the case being abstracted, go to Module 8.” There are specific directions to make sure you get oriented at the end of the Module. 



Module 6: Coding Primary Site and 
Histology for Specified Lymphoma

Histology:  9596/3, 9597/3, 9671/3, 
9680/3, 9690/3 9691/3, 9695/3, 
9698/3, 9761/3

Rules:  PH16-PH24
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Presentation Notes
So let’s move on to Module 6 . Module 6 has several interesting and important Rules.  So, it will take us a little longer to get through Module 6.  Module 6 contains Rules for coding the Primary Site and Histology for Specified Lymphomas. The lymphomas that are covered in this section in Module 6 are listed here in ICD-O-3 histology codes. This Module covers PH Rule 16 through PH Rule 24. 



Module 6:  Rule PH16

Code the primary site to the site of origin
(lymph node region(s), tissue, or organ) and 
code the histology diffuse large B-cell 
lymphoma (DLBCL) (9680/3) when DLBCL
(9680/3) and follicular lymphoma (9690/3) 
are present in the same lymph node(s), 
tissue, or organ
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Presentation Notes
Note the color change along with the new Rule. Rule PH 16: Code the primary site to the site of origin (lymph node region(s), tissue, or organ) and code the histology as diffuse large B-cell lymphoma –you frequently see that abbreviated as DLBCL—and code the histology as 9680/3 when DLBCL and follicular lymphoma (9690/3) are present in the same lymph node(s), tissue, or organ . This is an interesting new rule because in the past we might  have coded this as two primaries or at least coded to the higher code which is follicular lymphoma…This rule instructs us to code the histology to DLBCL in this case…and of course to code the primary site to the site of origin. And just to clarify - this is a situation where diffuse large B-cell lymphoma and follicular lymphoma occur in the same anatomic location at the same time…the same lymph node, the same organ.We do have severqal notes her to help clarify.



Module 6:  Rule PH16

Note 1: The original pathology may identify 
only DLBCL although both DLBCL and follicular 
lymphoma are present. The DLBCL is much 
more aggressive than the follicular lymphoma 
and often masks the follicular lymphoma 
during the initial work-up. 
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Presentation Notes
Note 1 is a long but informative note – it tells you that the original pathology may identify only DLBCL although both DLBCL and follicular lymphoma are present. However, the DLBCL is much more aggressive than the follicular lymphoma and following the initial response to treatment the follicular lymphoma may be unmasked. This is not a new diagnosis of lymphoma; this is something that was covered up by the nature of the diffuse large B-cell lymphoma.  



Module 6:  Rule PH16

Because it is more aggressive, the DLBCL will 
respond more rapidly to treatment so the 
post-treatment biopsies may show a 
combination of DLBCL and follicular 
lymphoma or the post-treatment biopsy may 
be positive for only follicular lymphoma. 
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Presentation Notes
Continuing on with Note 1: Because it is more aggressive, the DLBCL will respond more rapidly to treatment so the post-treatment biopsies may show a combination of DLBCL and follicular lymphoma or the post-treatment biopsy may be positive for only follicular lymphoma. 



Module 6:  Rule PH16

The follicular lymphoma was present from the 
beginning but was hidden. Do not change the 
histology; it should remain 9680/3 
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And closing out this long Note 1: The follicular lymphoma was present from the beginning but just was hidden behind the other diffuse large B-cell lymphoma. Do not change the histology; it should remain 9680/3 and do not abstract a new primary. 



Module 6:  Rule PH16

Note 2: Do not simply code the site of a 
biopsy; use the information available from 
scans to determine the correct primary site. 
See Modules 1 and 7 for more information on 
coding primary site for lymphoma.

Note 3: See Appendix C for help in identifying 
lymph node names, chains, and codes.
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Presentation Notes
Note 2 tells you not to code the site of a biopsy. This is something we have been drilling into your heads for a long time. Use the information available from scans to determine the correct primary site. And Note 2 tells you to See Modules 1 and 7 for more information on coding primary site for lymphoma. And again, we have the reference to Appendix C in Note 3 for help if you are having trouble identifying lymph node region, names, chains, and codes.



Appendix C 
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Lymph Node/Lymph Node Chain ICD-O-3
Code

ICD-O-3 Lymph Node 
Region(s)

AJCC Lymph Node Region(s)

Abdominal C772 Intra-abdominal Pelvic, right and left*

Anorectal C772 Intra-abdominal Pelvic, right and left*

Anterior axillary C773 Axilla or arm Axillary, right and left*

Anterior cecal C772 Intra-abdominal Para-aortic

Anterior deep cervical C770 Head, face and neck Cervical, right and left*

Anterior jugular C770 Head, face and neck Cervical, right and left*

Aortic NOS; ascending aortic lateral aortic; 
lumbar aortic; para-aortic; peri-aortic

C772 Intra-abdominal Para-aortic

Aortico-pulmonary window (subaortic) C772 Intra-abdominal Para-aortic

Appendiceal C775 Pelvic Pelvic, right and left*

Table C1: Lymph Node/Lymph Node Chain Reference Table

Presenter
Presentation Notes
And again, a display of the alphabetical listing in Appendix C for visual reference. 



Module 6:  Rule PH16

Note 4: Commonly lymphomas originate in 
lymph nodes, tissue, or organ(s) although they 
will metastasize to the bone marrow when the 
disease is stage IV/disseminated. If nodes, 
tissue, or organs are involved at the time of 
diagnosis, code as a lymphoma.
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Presentation Notes
Note 4 our final note for Prule PH 16  clarifies that often the lymphomas originate in lymph nodes, tissue, or organ(s) and they may metastasize to the bone marrow when the disease is stage IV/disseminated. If nodes, tissue, or organs are involved at the time of diagnosis, you code as a lymphoma.  You will see this note repeated in several lymphoma rules in this module.



Module 6:  Rule PH17

Code the primary site to the site of origin
(lymph node region(s), tissue, or organ) and 
the histology to follicular when the lymphoma 
is described as diffuse follicular or follicular, 
diffuse

• Example 1: Diffuse follicular lymphoma, grade 
1. Code follicular lymphoma, grade 1 (9695/3)

23

Presenter
Presentation Notes
Change in color – new Rule PH 17: Code the primary site to the site of origin (lymph node region(s), tissue, or organ) and code the histology to follicular when the lymphoma is described as diffuse follicular or follicular, diffuse.  Then there is an Example provided here; we actually have several Examples.  Example 1 says if there is Diffuse follicular lymphoma, grade 1 you are instructed to code follicular lymphoma, grade 1 (9695/3). There is a terminology change and we are trying to clean up the miscoded diffuse follicular lymphomas and we want to make sure these are coded to follicular lymphoma. And a special note not included here is that this rule does not apply to follicle cell lymphoma – only follicular.  Follicle cell lymphoma is a B-cell lymphoma originating in the follicle cells of the skin and it has its own rule which is covered in PH18.



Module 6:  Rule PH17

• Example 2: Follicular lymphoma, diffuse, 
grade 2. Code follicular lymphoma grade 2 
(9691/3). 

• Example 3: Grade 3 follicular lymphoma, 
diffuse. Code follicular lymphoma, grade 3 
(9698/3).

• Example 4: Follicular lymphoma, diffuse. Code 
follicular lymphoma, NOS (9690/3).
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Presentation Notes
You see the same thing here with grade 2 and grade 3. If you have a grade in there, we want you to code follicular lymphoma with the corresponding code by grade. If it actually says follicular lymphoma diffuse, code to follicular lymphoma, NOS. So the specific examples are: Example 2: Follicular lymphoma, diffuse, grade 2. Code follicular lymphoma grade 2 (9691/3). Example 3: Grade 3 follicular lymphoma, diffuse. Code follicular lymphoma, grade 3 (9698/3). Example 4: Follicular lymphoma, diffuse. Code follicular lymphoma, NOS (9690/3).  So the whole idea of Diffuse follicular lymphoma is going away. 



Module 6:  Rule PH18

Code the primary site to skin (C44_) and the 
histology to follicle cell lymphoma (9597/3) 
when there is skin infiltration with follicle cell 
lymphoma or B-cell lymphoma, follicle type
and the involvement is limited to skin, or skin
and the regional lymph nodes.
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Presentation Notes
New Rule - Rule PH 18 instructs you to code the primary site to skin (C44_) and the histology to follicle cell lymphoma (9597/3) when there is skin infiltration with follicle cell lymphoma or if it is termed B-cell lymphoma, follicle type. You want to make sure the involvement is limited to skin, or to skin and the regional lymph nodes. Once it becomes more widespread you may have a different condition. So we are looking at skin involvement at the follicle level with what is described as follicle cell lymphoma or B-cell lymphoma, follicle type - it could be stated either way in the pathology report. 



Module 6:  Rule PH18

Note: If there is involvement of lymph 
nodes that are not regional for the skin site 
involved, or involvement of bone marrow or 
organ(s), do not code follicle cell lymphoma 
and do not code skin as the primary site. 
Dissemination to other sites or distant lymph 
nodes is uncommon and would occur late in 
the stage of the disease.
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Presentation Notes
Our Note under Rule PH 18 tells you that if there is involvement of lymph nodes that are not regional for the skin site involved, or if there is involvement of the bone marrow or organ(s), do not code follicle cell lymphoma and do not code skin as the primary site. Dissemination to other sites or distant lymph nodes is uncommon and occurs late in the stage of the disease. We want to make sure we capture that information for either late stage of disease or unusual circumstances. 



Module 6:  Rule PH19

Code the primary site to skin (C44_) and the 
histology to large B-cell lymphoma (9680/3) 
when there is skin infiltration with large B-cell 
lymphoma or B-cell lymphoma, large cell 
type and the involvement is limited to skin, or 
skin and the regional lymph nodes. 
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New Rule - Rule PH 19 is another B-cell lymphoma of the skin Rule – but this rule is specifically for large B-cell lymphoma of the skin. Code the primary site to skin (C44_) and the histology to large B-cell lymphoma (9680/3) when there is skin infiltration with large B-cell lymphoma or B-cell lymphoma, large cell type and again, the involvement is limited to skin, or skin and the regional lymph nodes.  This rule catches another important type of B-cell lymphoma of the skin and ensures that the primary site is coded correctly to a skin site for this neoplasm.



Module 6:  Rule PH19

Note: If there is involvement of lymph 
nodes that are not regional for the skin site 
involved, or involvement of bone marrow or 
organ(s), do not code skin as the primary site.
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Presentation Notes
This is the same Note here: If there is involvement of lymph nodes that are not regional for the skin site involved, or if there is involvement of bone marrow or of organ(s), do not code skin as the primary site because you are dealing with a dissemination. 



Module 6:  Rule PH20

Code the primary site to skin (C44_) and the 
histology to B-cell lymphoma, NOS (9680/3) 
when there is skin infiltration with B-cell 
lymphoma and the involvement is limited to 
skin, or skin and the regional lymph nodes. 
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And Rule PH 20 catches any possible remaining B-cell lymphoma of skin origin: Code the primary site to skin (C44_) and the histology to B-cell lymphoma, NOS (9680/3) when there is skin infiltration with B-cell lymphoma and the involvement is limited to skin, or skin and the regional lymph nodes. We often think of T-cell lymphoma as skin primary and many registrars automatically think of T-cell origin when skin lymphoma is the diagnosis – but these are not necessarily T-cell origin neoplasms.  We need to keep our eyes open for important B-cell lymphomas of the skin as well, two specific types to keep our eyes open - follicle cell lymphoma and large B-cell lymphoma, as well as other non-specific B-cell lymphomas of the skin.



Module 6:  Rule PH20

Note: If there is involvement of lymph 
nodes that are not regional for the skin site 
involved, or involvement of bone marrow or 
organ(s), do not code skin as the primary site.
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This is the same Note: If there is involvement of lymph nodes that are not regional for the skin site involved, or involvement of bone marrow or organ(s), do not code skin as the primary site.



Module 6:  Rule PH21

Code the primary site to the site of origin
(lymph node region(s), tissue, or organ) and 
the histology composite lymphoma (9596/3)
when both non-Hodgkin lymphoma and 
Hodgkin lymphoma are present in the same 
lymph node region(s), tissue, or organ 
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Now we have a Rule that has to do with an interesting  code, composite lymphoma. Let me start by saying that the code 9596/3 for “composite lymphoma” has become problematic.  We found through various data quality studies that in many situations registrars when faced with multiple lymphoma terms that the pathologist was describing a composite lymphoma. So we were seeing an increasing number of composite lymphoma cases than we ever expected to see. So here is the Rule that addresses the specific situation and provides instruction as to when it is appropriate to use the code 9596/3, composite lymphoma.Rule PH 21: Code the primary site to the site of origin (lymph node region(s), tissue, or organ) and code the histology to composite lymphoma (9596/3) when both non-Hodgkin lymphoma and Hodgkin lymphoma are present in the same lymph node region(s), tissue, or organ.  So here we have a composite of a Hodgkin and a non-Hodgkin lymphoma present in the same anatomic site.  Not at all what many of us thought a composite lymphoma might be is it…



Module 6:  Rule PH21

Note 1: Use composite lymphoma code when
• Both NHL and HL are present in one lymph node or 

multiple lymph nodes in one lymph node region.

• Both NHL and HL are present in multiple lymph nodes 
in one lymph node region or several lymph node 
regions as defined by ICD-O-3, e.g. NHL and HL 
present in superior hilum and superior rectal lymph 
nodes. 

• Assume all lymph nodes are involved with both NHL 
and HL even when only one lymph node is biopsied. 
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This is an important Note.  It clarifies that when you assign a code that describes a composite lymphoma, you are looking for both a non-Hodgkin lymphoma and a Hodgkin lymphoma present in one lymph node or multiple lymph nodes in one lymph node region. Or, you may have a situation where Hodgkin and non-Hodgkin lymphoma are present in multiple lymph nodes in one lymph node region or several lymph node regions as defined by ICD-O-3. So there are all kinds of combinations of places where these involved lymph nodes may be. But it is kind of a chicken-and-egg thing: you don’t know which came first and they seem to have achieved a kind of balance in the body so they are treated as a composite. If only one lymph node is biopsied, assume all lymph nodes are involved with both Hodgkin and non-Hodgkin lymphoma. 



Module 6:  Rule PH21

Note 2: Do not simply code the site of a 
biopsy; use the information available from 
scans to determine the correct primary site. 
See Modules 1 and 7 for more information on 
coding primary site for lymphoma.

Note 3: See Appendix C for help in identifying 
lymph node names, chains, and codes.
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Presentation Notes
Again, in Note 2: Do not simply code the site of a biopsy; use the information available from scans to determine the correct primary site. See Modules 1 and 7 for more information on coding primary site for lymphoma. Also Note 3 reminds you that if you are still learning terms or have trouble with a term, see Appendix C for help in identifying lymph node names, chains, and codes.



Module 6:  Rule PH21

Note 4: Commonly lymphomas originate in 
lymph nodes, tissue, or organ(s) although they 
will metastasize to the bone marrow when the 
disease is stage IV/disseminated. If nodes, 
tissue, or organs are involved at the time of 
diagnosis, code as a lymphoma
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Here is another Note that you have already seen: Commonly lymphomas originate in lymph nodes, tissue, or organ(s) although they will metastasize to the bone marrow when the disease is stage IV/disseminated. If nodes, tissue, or organs are involved at the time of diagnosis, code as a lymphoma. 



Module 6:  Rule PH21

Note 5: Do not use the composite lymphoma 
code 9596/3 when:
• NHL is present in one lymph node region and HL is 

present in another lymph node region, e.g. NHL in 
cervical lymph node(s) and HL in inguinal lymph 
node(s)

• NHL in liver and HL in intra-thoracic lymph nodes
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Just in case you are not sure if your case fits into this situation, Note 5 clarifies that you do not use the composite lymphoma code when: NHL is present in one lymph node region and HL is present in another lymph node region. The Multiple Primary Rules would have told you that you would be abstracting two abstracts in this case. The Example is: NHL in cervical lymph node(s) and HL in inguinal lymph node(s). And, you do not code the composite lymphoma code when there is NHL in the liver and HL in the intra-thoracic lymph nodes. You will not see these situations occur very frequently but you will see how this Rule works when you do see this situations. 



Module 6:  Rule PH22

Code the primary site to the site of origin
(lymph node region(s), tissue, or organ) and 
the histology to the numerically highest ICD-
O-3 code when two or more non-Hodgkin 
lymphomas are present in the same lymph 
node(s), tissue, or organ. 
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Okay – new rule - Rule PH 22: This Rule tells you to code the primary site to the site of origin (lymph node region(s), tissue, or organ) and to code the histology to the numerically highest ICD-O-3 code—you see this Rule is still here-- when two or more non-Hodgkin lymphomas are present in the same lymph node(s), tissue, or organ. You still get to use the highest code as nearly the last resort. 



Module 6:  Rule PH22

Note 1: Do not simply code the site of a 
biopsy; use the information available from 
scans to determine the correct primary site. 
See Modules 1 and 7 for more information on 
coding primary site for lymphoma.

Note 2: See Appendix C for help in identifying 
lymph node names, chains, and codes.
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Note 1: Again, you are reminded, to not simply code the site of a biopsy; use the information available from scans to determine the correct primary site. See Modules 1 and 7 for more information on coding primary site for lymphoma. And, again, in Note 2 you are reminded to use Appendix C for help in identifying lymph node names, chains, and codes.



Module 6:  Rule PH22

Note 3: Commonly lymphomas originate in 
lymph node region(s), tissue, or organ(s) 
although they will metastasize to the bone 
marrow when the disease is stage 
IV/disseminated. If nodes, tissue, or organs 
are involved at the time of diagnosis, code as 
a lymphoma. 
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You have seen this Note 3 before, as well: Commonly lymphomas originate in lymph node region(s), tissue, or organ(s) although they will metastasize to the bone marrow when the disease is stage IV/disseminated. If nodes, tissue, or organs are involved at the time of diagnosis, code as a lymphoma. 



Module 6:  Rule PH22

Note 4: This rule does not apply when NHL is 
present in different sites. Examples are:
• Thymic extranodal marginal-zone B-cell lymphoma 

is present in the thymus and diffuse large B-cell 
lymphoma in the hilar lymph nodes.

• B-cell lymphoma is present in the intrathoracic 
lymph nodes and peripheral T-cell NHL in the liver.
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Just in case you weren’t quite sure if your situation fit this Rule or not, Note 4 helps to clarify that this Rule does not apply when NHL is present in different sites. For example, in the thymus if extranodal marginal-zone B-cell lymphoma is present and in the hilar lymph nodes there is diffuse large B-cell lymphoma, this Rule does not apply. The other example is: Intrathoracic  lymph nodes contain B-cell lymphoma and in the liver there is peripheral T-cell NHL. So be aware that the Rules are not trying to trick you. The intent in these Rules is, if you have a question, that question is answered for you. 



Module 6:  Rule PH23

Code the primary site blood (C420) and the 
histology Waldenstrom macroglobulinemia 
(9761/3) when there is lymphoplasmacytic 
lymphoma in the bone marrow and IgM 
monoclonal gammopathy in the blood.
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And our last two rules Rule PH 23 and PH 24 cover coding primary site and histology for Waldenstrom Macroglobulinemia and lymphoplasmacytic lymphoma – fairly rare combinations – but important rules nonetheless.Rule PH 23 instructs you to code the primary site to blood (C420) and to code the histology to Waldenstrom macroglobulinemia (9761/3) when there is lymphoplasmacytic lymphoma in the bone marrow and IgM monoclonal gammopathy in the blood. What does that mean and where do you find that stuff? Waldenstrom macroglobulinemia is often diagnosed on bone marrow biopsy and what the pathologist is looking for is a monoclonal spike of immunoglobulins. In this situation, Waldenstrom macroglobulinemia is specifically diagnosed with a spike in the IgM monoclonal gammopathy and you are looking for that in the blood, not in the urine. This is how they are going to make this diagnosis and you code this situation to primary site blood (C420). 



Module 6:  Rule PH24

Code the primary site to the involved bone 
marrow, lymph nodes, or lymphoid tissue and 
the histology lymphoplasmacytic lymphoma 
(9671/3) when the diagnosis is Waldenstrom 
macroglobulinemia OR lymphoplasmacytic 
lymphoma and Waldenstrom 
macroglobulinemia AND the bone marrow, 
lymph nodes OR lymphoid tissue are involved. 
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Rule PH 24: This is another Waldenstrom macroglobulinemia Rule. It instructs you to code the primary site to the involved bone marrow, lymph nodes, or lymphoid tissue and the histology to lymphoplasmacytic lymphoma (9671/3) when the diagnosis is Waldenstrom macroglobulinemia OR lymphoplasmacytic lymphoma and Waldenstrom macroglobulinemia AND the bone marrow, lymph nodes OR lymphoid tissue are involved. So here we are looking at a combination of a histologic and a clinical situation where we are trying to more clearly define lymphoplasmacytic lymphoma that is closely correlated with Waldenstrom macroglobulinemia. 



Module 6:  Endnotes

• For additional Rules on coding primary site 
for lymphomas go to Modules 1 and 7.

• When this Module does not apply to the case 
being abstracted, go to Module 8
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The Endnotes for Module 6 remind you that for additional Rules on coding primary site for lymphomas you are instructed to go to Module 1 and Module 7. When this Module does not apply to the case being abstracted, go to Module 8. 



Conclusion

• The new Hematopoietic and Lymphoid 
Neoplasm Rules go into effect for cases 
diagnosed January 1, 2010 and after

• Email address for questions 
askseerctr@imsweb.com
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This is a reminder that the new Hematopoietic and Lymphoid Neoplasm Rules go into effect for cases diagnosed January 1, 2010 and after.  If you have questions, email them to askseerctr@imsweb.comThank you. 
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